15.04.2022, 10:25 MAKITA SERVICE INFORMATION

Model No.LB1200F 305MM BAND SAW

S2erh <0 2350
33

(@ {,@; 6
36
g
M()
3

e

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 1122



15.04.2022, 10:25 MAKITA SERVICE INFORMATION

Model No.LB1200F 305MM BAND SAW

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 2/22



15.04.2022, 10:25 MAKITA SERVICE INFORMATION

Model No.LB1200F 305MM BAND SAW

233223216| |1 T

167786 127 ¢ |1

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 3/22



15.04.2022, 10:25 MAKITA SERVICE INFORMATION

Model No.LB1200F 305MM BAND SAW

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 4/22



15.04.2022, 10:25 MAKITA SERVICE INFORMATION

Model No.LB1200F 305MM BAND SAW

)
N7 158 ”,///’/f\
<5
s
Y/
! 85 8

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 5/22



15.04.2022, 10:25 MAKITA SERVICE INFORMATION

Model No.LB1200F 305MM BAND SAW

490
N

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 6/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
SURUB HEXAGONAL M5X12
001 JM21000018 LB1200F 2 *
_ SURUB HEXAGONAL M5X12
001-1 [JM21000018 LB1200F 6] 2
002 JM21000019 | SAIBA ELASTICA 5 LB1200F 2
003 JM21000020 | SAIBA PLATA 5 LB1200F 2
UP COVER COMPLETE
004 JM21000021 LB1200F 1 *
D10 INC. 343 *
_ UP COVER COMPLETE
004-1 [JM21000021 LB1200F (¢} 1
D10 INC. 343
MICRO SWITCH FIX PANEL A
005 JM21000025 LB1200F 1 *
_ MICRO SWITCH FIX PANEL A
005-1 [JM21000025 LB1200F (¢} 1
006 JM21000026 | SAIBA PLATA 4 LB1200F 2
007 JM21000027 | SAIBA ELASTICA 4 LB1200F 2
CROSS HEAD SUNK SCREW
008 JM21000028 M4X10 LB1200F 2 *
_ CROSS HEAD SUNK SCREW
008-1 [JM21000028 M4X10 LB1200F (¢} 2
MICRO SWITCH PRESS PAW
009 JM21000029 LB1200F 1 *
_ MICRO SWITCH PRESS PAW
009-1 [JM21000029 LB1200F (0] 1
MICRO SWITCH BRACKET
010 JM21000030 LB1200F 1 *
_ MICRO SWITCH BRACKET
010-1 [{JM21000030 LB1200F 6] 1
CROSS HEAD SUNK SCREW
011 JM21000028 M4X10 LB1200F 2 *
_ CROSS HEAD SUNK SCREW
011-1 [JM21000028 M4X10 LB1200F (6] 2
012 JM21000032 [HEX NUT M4 LB1200F 2
013 JM21000033 [LOCKING NUT M6 LB1200F 1 *
013-1 [JM21000033 |LOCKING NUT M6 LB1200F (¢} 1
015 JM21000035 | SAIBA PLATA 6 LB1200F 1
016 JM21000036 | SPACER SLEEVE LB1200F 1 *
016-1 [JM21000036 | SPACER SLEEVE LB1200F (0] 1
SURUB HEXAGONAL M6X20
017 JM21000037 LB1200F 1 *
_ SURUB HEXAGONAL M6X20
017-1 [JM21000037 LB1200F (0] 1
MICRO SWITCH FIX PANEL B
018 JM21000038 LB1200F 1 *
_ MICRO SWITCH FIX PANEL B
018-1 [JM21000038 LB1200F (e} 1
LOW COVER COMPLETE
019 JM21000039 LB1200F 1 *
_ LOW COVER COMPLETE
019-1 [JM21000039 LB1200F (¢} 1
020 JM21000042 | MACHINE BODY LB1200F 1
021 JM21000043 | SIGURANTA 17 1 *
021-1 [JM21000043 |SIGURANTA 17 (0] 1
022 JM21000044 |BEARING 6203 LB1200F 1
023 JM21000045 | SIGURANTA 40 1 *
. Print Date
Please order the parts with part number. 15/4/2022

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

7122



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare [ cantitate | New/Old opti|1.|nea opti;nea nota
023-1 |JM21000045 | SIGURANTA 40 0 1
024 JM21000046 | ROATA SUPERIOARA 1
025 JM21000047 | BANDA CAUCIUC 1
026 JM21000048 |BEAM A COMPLETE LB1200F 2 *
D10 INC. 385 *
026-1 |JM21000048 |BEAM A COMPLETE LB1200F 0] 1
D10 INC. 385
027 JM21000050 | ROATA INFERIOARA 1
028 JM21000051 |ROZETA 1
029 JM21000052 |INEL ETANSARE 1
030 JM21000053 | AX FILETAT 1
031 JM21000054 | TENSION POINTER LB1200F 1
032 JM21000055 | BAZA ARC 1
033 JM21000056 | ARC 45 1 *
033-1 |JM21000056 | ARC 45 0] 1
034 JM21000057 | FIX BRACKET LB1200F 1
035 JM21000058 |HEX NUT M8 LB1200F 4
036 JM21000059 | SAIBA ELASTICA 8 LB1200F 4
037 JM21000060 | SAIBA PLATA 8 LB1200F 4
038 JM21000061 |FIX SIDE PLATE A LB1200F 1
039 |JM21000062 | HEX SOCKER HEAD BOLT 4 *
039-1 |JM21000062 | HEX SOCKER HEAD BOLT 0 4
040 JM21000063 [HEX NUT M6 LB1200F 1
041 JM21000064 |HEX BOLT M6X35 LB1200F 1
042 JM21000065 |HEX BOLT M6X25 LB1200F 1
043 JM21000066 | PLACA LATERALA 1
044 JM21000067 | THIN NUT M10 LB1200F 1 *
044-1 |JM21000067 | THIN NUT M10 LB1200F 0] 1
045 JM21000068 | COLUMN PIN D LB1200F 1
046 JM21000069 |UP WHEEL SHAFT LB1200F 1
047 JM21000070 | CADRU MOBIL 1
048 JM21000071 | CADRU FIX 1 *
048-1 |JM21000071 |CADRU FIX 0 1
049 JM21000072 |DUST SEAL BAR LB1200F 1 *
049-1 |JM21000072 |DUST SEAL BAR LB1200F 0] 1
050 JM21000073 | Lifting Bracket Cover 1
051 JM21000237 |RACK 1
052 JM21010002 |LIFTING BRACKET ASSEMBLY 1
D10 INC. 54,327
054 JM21000077 | LIFTING LABEL LB1200F 1
055 JM21000078 | SURUB AJUSTARE 1 *
055-1 |JM21000078 | SURUB AJUSTARE 0] 1
056 JM21000079 | GLISOR 2
057 JM21000080 | ROATA DINTATA 1 *
Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

8/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
057-1 [JM21000080 | ROATA DINTATA 0 1
058 |JM21000081 |FHSBUT TOI HEAD SCREW 2 *
058-1 |JM21000081 |FSBUT TOI HEAD SOREW 0 2
059 JM21000239 Ehg%E GUIDE HEIGHT ADJUST 1
060 JM21000083 | BIG WASHER 8 LB1200F 1 *
060-1 |JM21000083 | BIG WASHER 8 LB1200F o) 1
061 JM21000084 | SPRING LB1200F 1
062 JM21000085 | LOCKING NUT LB1200F 1 *
062-1 |JM21000085 |LOCKING NUT LB1200F 0] 1
063 JM21000086 | BOLT 1 *
063-1 |JM21000086 |BOLT 0] 1
064 JM21000087 | SURUB 1 *
064-1 |JM21000087 | SURUB 0] 1
065 JM21000088 |BOLT C LB1200F 1 *
065-1 |JM21000088 |BOLT C LB1200F 0] 1
066 JM21000089 | LOCKING BRACKET LB1200F 1 *
066—1 |JM21000089 | LOCKING BRACKET LB1200F o) 1
067 JMO00000001 | FIX BRACKET B 1
068 JM21000091 | BRAT FIX A 1 *
068-1 |JM21000091 | BRAT FIX A 0 1
069 JM21000092 | COLUMN PIN B LB1200F 2
070 JM21000093 | BEARING 6200 LB1200F 2
071 JM21000094 [ SLEEVE B LB1200F 2
072 JM21000095 |H.S.BOLT M5X20 LB1200F 2 *
072-1 |[JM21000095 |H.S.BOLT M5X20 LB1200F o) 2
073 JM21000096 | COVER LB1200F 1
074 |JM21000097 | ZORD FROTECTION TUBE 1 *
074-1 |JUM21000097 | 20D FROTECTION TUBE 0 1
075 JM21000098 | PIULITA M20 1
076 JM21000099 |EXCENTRIC 1
077 JM21000100 |ELASTIC PIN 4X32 LB1200F 1 *
077-1 |JM21000100 |ELASTIC PIN 4X32 LB1200F 0] 1
078 JM21000101 |INSERT B LB1200F 1
079 JM21000102 |INTRERUPATOR 1 *
079-1 |JM21000102 |INTRERUPATOR 0] 1
080 JM21000103 [BUCSA 1 *
080-1 |JM21000103 |BUCSA 0] 1
081 JM21000104 [ PERIE 1
082 JM21000105 | SURUB PERIE 1 *
082-1 |JM21000105 | SURUB PERIE 0] 1
083 JM21000106 | LOCKNUT M8 LB1200F 1 *
083-1 |JM21000106 |LOCKNUT M8 LB1200F 0] 1
Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

9/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
ACCESSORY STORAGE PLATE
084 JM21000107 LB1200F 1
HEX.SOCKET BUTTON BOLT
085 JM21000108 M4X10 LB1200F 2 *
_ HEX.SOCKET BUTTON BOLT
085-1 [JM21000108 M4X10 LB1200F (0] 2
086 JM21000109 |INTRERUPATOR 1
LED SWITCH FIX PLATE
087 JM21000110 LB1200F 1
HY17 SWITCH SHIELD
088 JM21000111 LB1200F 1
089 JM21000112 [LED SWITCH PANEL LB1200F 1
090 JM21000003 |INTRERUPATOR PRINCIPAL 1
EARTHING TERMINAL 4
091 JM21000221 LB1200F 2
092 JM21000113 |STAR WASHER 4 LB1200F 2 *
092-1 [(JM21000113 |STAR WASHER 4 LB1200F (¢} 2
093 JM21000114 |HEX NUT M20 LB1200F 1
094 JM21000115 | ADAPTOR ASPIRATIE B 1 *
094-1 [JM21000115 |ADAPTOR ASPIRATIE B 6] 1
095 JM21000116 |PLATE SPRING LB1200F 1
096 JM21000117 |HEX BOLT M5X12 LB1200F 2
097 JM21000118 [HEX NUT M5 LB1200F 2 *
097-1 [JM21000118 |HEX NUT M5 LB1200F (0] 2
098 JM21000119 |DUST BOX LB1200F 1
SHAFT RETAINING RING 11
099 JM21000120 LB1200F 1 *
_ SHAFT RETAINING RING 11
099-1 (JM21000120 LB1200F (6] 1
100 JM21000121 |BEARING 6001 LB1200F 1
101 JM21000122 |HOLE COLLAR 28 LB1200F 1 *
101-1 |JM21000122 |HOLE COLLAR 28 LB1200F (¢} 1
102 JM21000123 | TENSION WHEEL LB1200F 1
TENSION WHEEL SHAFT
103 JM21000124 LB1200F 1
104 JM21000125 | THREAD ROD LB1200F 1 *
104-1 |JM21000125 | THREAD ROD LB1200F (0] 1
105 JM21000126 |ELASTIC PIN 4X16 LB1200F 1 *
105-1 |JM21000126 [ELASTIC PIN 4X16 LB1200F (0] 1
106 JM21000127 |LIMIT CIRCLE LB1200F 1
SURUB HEXAGONAL M5X8
107 JM21000128 LB1200F 1
WHEEL TENSION KNOB A
108 JM21000129 LB1200F 1
WHEEL TENSION KNOB B
109 JM21000130 LB1200F 1
110 JM21000245 |MOTOR ASSY 220-240V 50HZ 1 *
D10 INC. 435,436 *
110-1 | JM00000390 |MOTOR ASSY 220-240V 50HZ (¢} 1
D10 INC. 435,436
111 JM21000131 |H.S.BOLT M6X12 LB1200F 1 *
111-1 |JM21000131 |H.S.BOLT M6X12 LB1200F (0] 1
. Print Date
Please order the parts with part number. 15/4/2022

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

10/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
112 JM21000132 |PANA 5X5X20 1 *
112-1 |JM21000132 |PANA 5X5X20 (¢} 1
113 JM21000133 [FULIE 1
114 JM21000134 |[HEX BOLT M6X12 LB1200F 4
115 JM21000135 |V BELT LB1200F 1 *
115-1 |JM21000135 |V BELT LB1200F (¢} 1
SURUB AUTOFILETANT
116 |JM21000136 | 574 5y 14 [ B1200F 4
117 JM21000137 | ADAPTOR ASPIRATIE 1
118 JM21000138 [ CORD CLAMP PAW LB1200F 1
CORD CLAMP BOLT M10
119 JM21000139 LB1200F 1 *
_ CORD CLAMP BOLT M10
119-1 |JM21000139 LB1200F (0] 1
DRIVING WHEEL SHAFT
122 JM21000142 LB1200F 1
CROSS HEAD SUNK SCREW
123 JM21000143 M4X8 LB1200F 1 *
_ CROSS HEAD SUNK SCREW
123-1 [JM21000143 M4X8 LB1200F (¢} 1
124 JM21000144 |MITER POINTER LB1200F 1
125 JM21000145 [ SPACER PLATE LB1200F 1
126 JM21000146 | GLISOR LB1200F 1
127 JM21000147 [BOLT B LB1200F 2 *
127-1 |JM21000147 |BOLT B LB1200F (¢} 2
DUST PROTECTOR PLATE
129 JM21000148 LB1200F 1
130 JM21000149 |PROTECTOR PLATE LB1200F 1
132 JM21000150 [LOW COVER B LB1200F 1
134 JM21000151 [FIX BRACKET SLIDER LB1200F 1
PROTECTOR PLATE A
135 JM21000152 LB1200F 1
136 JM21000153 [ STRAIN & RELIEF LB1200F 1 *
136-1 |JM21000153 |STRAIN & RELIEF LB1200F (0] 1
137 JM21000154 [LIFTING POINTER LB1200F 1
138 JM21000010 [CORD AND PLUG LB1200F 1 *
138-1 |JM21000010 [CORD AND PLUG LB1200F (0] 1
139 JM00000336 | TAPPING SCREW ST4.2X8 2
140 JM21000156 | FIX BRACKET C LB1200F 1
141 JM21000157 [LOW COVER A LB1200F 1 *
141-1 |JM21000157 [LOW COVER A LB1200F (¢} 1
142 JM27000042 | SURUB M5X10 MLT100 1
143 JM00000335 | TAPPING SCREW ST2.2X11.5 2
144 JM21000160 |LED LAMP COVER B LB1200F 1
LED REFLECT COVER
145 JM21000161 LB1200F 1
146 JM21000162 [LED LAMP COVER A LB1200F 1
147 JM21000163 [LED LAMP COVER C LB1200F 1
148 JM00000334 | TAPPING SCREW ST2.9X9.5 2
LED CORD PROTECTOR A
149 JM21000165 LB1200F 1 *
. Print Date
Please order the parts with part number. 15/4/2022

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 11/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
_ LED CORD PROTECTOR A
149-1 [JM21000165 LB1200F (0] 1
150 JM21000166 |H.S.BOLT M4X20 LB1200F 3
LED CORD PROTECTOR B
151 JM21000167 LB1200F 1 *
_ LED CORD PROTECTOR B
151-1 |JM21000167 LB1200F (0] 1
152 JM21000168 | SLEEVE LB1200F 1 *
152-1 |JM21000168 | SLEEVE LB1200F (0] 1
CROSS HEAD SUNK SCREW
153 JM21000169 M4X35 LB1200F 1 *
_ CROSS HEAD SUNK SCREW
153-1 |JM21000169 M4X35 LB1200F (¢} 1
154 JM21000170 | SLEEVE 8 LB1200F 1 *
154-1 |JM21000170 |SLEEVE 8 LB1200F (0] 1
TRANSFORMER UP COVER
155 JM21000174 LB1200F 1
156 JM21000172 | TRANSFORMER LB1200F 1
157 JM21000173 |WING NUT M8 LB1200F 1
TRANSFORMER LOW COVER
158 JM21000171 LB1200F 1
159 JM21000175 | TRACKING KNOB LB1200F 1 *
159-1 |JM21000175 | TRACKING KNOB LB1200F (¢} 1
160 JM21000176 |BUCSA 1
161 JM00000287 HEX SOCKET SET SCREW 2
M6X8
162 JM21000178 |MANETA 1
163 JM21000179 | SCALE LABEL LB1200F 1 *
D10 INC. 498 *
163—-1 |JM21000179 | SCALE LABEL LB1200F (6] 1
D10 INC. 498
FRONT RAIL SIDE COVER B
164 JM21000180 LB1200F 1
165 JM21000181 |[WING KNOB C LB1200F 4 *
165-1 |JM21000181 |WING KNOB C LB1200F (0] 4
166 JM00000344 |FRONT RAIL LEFT 1
D10 INC. 163
167 JM21000183 | CONNECTION PIN LB1200F 3
168 JM00000345 [FRONT RAIL RIGHT 1
D10 INC. 498
FRONT RAIL SIDE COVER A
169 JM21000185 LB1200F 1
170 JM21000186 | CUSHION CAP LB1200F 1
171 JM21000187 | RUBBER RING PAD LB1200F 1
H.S. SET SCREW M8X50
172 JM21000188 LB1200F 1 *
_ H.S. SET SCREW M8X50
172-1 |JM21000188 LB1200F (0] 1
173 JM21000189 |LIMITED PLATE LB1200F 1
174 JM21000190 | MASA 1
BLADE PROTECTION PLATE
175 JM21000191 LB1200F 1
. Print Date
Please order the parts with part number. 15/4/2022

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

12/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
CROSS HEAD SUNK SCREW
176 JM21000192 M3X10 LB1200F 2 *
_ CROSS HEAD SUNK SCREW
176-1 [JM21000192 M3X10 LB1200F 6] 2
SURUB HEXAGONAL M6X30
178 JM21000193 LB1200F 1 *
_ SURUB HEXAGONAL M6X30
178-1 |[JM21000193 LB1200F (¢} 1
COMPRESSURE SPRING
179 JM21000194 LB1200F 1
OPERATION HANDLE B ASSY
180 JM21000195 LB1200F 1
LOCKING HANDLE BOLT
181 JM21000196 LB1200F 1 *
_ LOCKING HANDLE BOLT
181-1 |JM21000196 LB1200F (¢} 1
182 JM21000197 [LOCKING HANDLE A LB1200F 1 *
182-1 |JM21000197 |LOCKING HANDLE A LB1200F (¢} 1
183 JM21000198 [H.S.BOLT M8X20 LB1200F 4 *
183—-1 |JM21000198 [H.S.BOLT M8X20 LB1200F (e} 4
184 JM00000270 |WORKING TABLE COMPLETE 1
D10 INC. 381
185 JM21000200 | GEAR WHEEL A LB1200F 1 *
185-1 |JM21000200 | GEAR WHEEL A LB1200F (6] 1
186 JM21000201 | POSITION SLEEVE LB1200F 1 *
186-1 |JM21000201 |POSITION SLEEVE LB1200F (¢} 1
187 JM21000202 | GEAR SHAFT LB1200F 1 *
187-1 |JM21000202 [ GEAR SHAFT LB1200F (¢} 1
HEX SOCKET HEAD BOLT
188 JM00000368 M8X20 2
189 JM21000204 |HANDLE SUPPORT B LB1200F 1 *
189-1 |JM21000204 |HANDLE SUPPORT B LB1200F (o] 1
190 JM21000205 |HOSE LB1200F 1
STEEL PIPE ASSEMBLY
191 JM21000206 LB1200F 1
192 JM21000207 |HANDLE SUPPORT A LB1200F 1 *
192-1 |JM21000207 |HANDLE SUPPORT A LB1200F (6] 1
193 JM21000208 |LEG A LB1200F 1
194 JM21000049 |BEAM A LB1200F 1
195 JM21000209 [LEG B LB1200F 1
SQUARE NECK BOLT M6X16
196 JM21000210 LB1200F 8
197 JM21000211 |LOCKNUT M10 LB1200F 2 *
197-1 |JM21000211 |LOCKNUT M10 LB1200F ¢} 2
198 JM21000212 |WHEEL SUPPORT B LB1200F 1
SHAFT RETAINING RING 13
199 JM21000213 LB1200F 2 *
_ SHAFT RETAINING RING 13
199-1 [JM21000213 LB1200F (e} 2
200 JM21000214 |WHEEL LB1200F 2
201 JM21000215 |ROLLER BUSH LB1200F 2
202 JM21000216 |WHEEL SHAFT LB1200F 1
203 JM21000217 |WHEEL SUPPORT A LB1200F 1
. Print Date
Please order the parts with part number. 15/4/2022

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

13/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
204  |JM21000218 [HEX BOLT M8X50 LB1200F 1
205  |JM21000219 [LEG PAD LB1200F 1
206  |JM21000220 | BEAM B LB1200F 1
207  |JM21000035 | SAIBA PLATA 6 LB1200F 1
208  |JM21000035 | SAIBA PLATA 6 LB1200F 4
209  |JM21000035 | SAIBA PLATA 6 LB1200F 4
210 |JM21000035 | SAIBA PLATA 6 LB1200F 8
211 |JM21000035 | SAIBA PLATA 6 LB1200F 4
212 |JM21000035 | SAIBA PLATA 6 LB1200F 4
213 |JM00000327 |FLAT WASHER 6 (L) 1
214 |JM21000020 | SAIBA PLATA 5 LB1200F 1
215  |JM21000035 | SAIBA PLATA 6 LB1200F 2
216  |JM21000035 | SAIBA PLATA 6 LB1200F 2
217  |JM21000020 | SAIBA PLATA 5 LB1200F 2
218 |JM21000035 | SAIBA PLATA 6 LB1200F 4
220  |JM21000034 | SAIBA ELASTICA 6 LB1200F 4
221 |JM21000034 | SAIBA ELASTICA 6 LB1200F 8
222 |JM21000034 | SAIBA ELASTICA 6 LB1200F 4
223 |JM21000034 | SAIBA ELASTICA 6 LB1200F 2
224 |JM21000019 | SAIBA ELASTICA 5 LB1200F 2
225  |JM21000034 | SAIBA ELASTICA 6 LB1200F 2
226  |JM21000034 | SAIBA ELASTICA 6 LB1200F 4
227  |JM21000019 | SAIBA ELASTICA 5 LB1200F 1
228  |JM21000063 |HEX NUT M6 LB1200F 4
229  |JM21000063 |HEX NUT M6 LB1200F 8
230 |JM21000063 |HEX NUT M6 LB1200F 4
231 |JM21000118 |HEX NUT M5 LB1200F 1
232 |JM21000063 |HEX NUT M6 LB1200F 2
233 |JM21000063 |HEX NUT M6 LB1200F 2
234 |JM21000063 |HEX NUT M6 LB1200F 2
235  |JM21000095 [H.S.BOLT M5X20 LB1200F 1
236 [JM00000338 | HEX SOCKET HEAD BOLT 2
237 |JM21000037 | BT -E HEXAGONAL M6X20 2 *
237-1 |JUM21000037 E‘BJ:RZUO%'F"EXAGONA'- M6X20 o) 2
238 |JM21000020 | SAIBA PLATA 5 LB1200F 2
240  |JM21000020 | SAIBA PLATA 5 LB1200F 2
241  |JM21000020 | SAIBA PLATA 5 LB1200F 2
242 {JM21000028 | SROSS FEAD SUNK SCREW 2 *
242-1 {JM21000028 | SROSS FEAD SUNK SCREW 0 2
243 [IM21000028 | SROSS FEAD SUNK SCREW 2 *
243-1 {JM21000028 | SROSS FEAD SUNK SCREW 0 2
244 |JUM21000028 | SROSS FEAD SUNK SCREW 2 *
Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

14/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
244-1 |IM21000028 35‘%303[‘851’*2%5#“*( SCREW 0 2
245  [IM23100065 | Loss Hoad Serew Mx3 2
246 |JM21000028 | SROSS HEAD SUNK SCREW 2 *
246-1 {JM21000028 | SROSS FEAD SUNK SCREW 0 2
247 [IM21000028 | SROSS HEAD SUNK SCREW 2 *
247-1 |JM21000028 S/IE)??OSFBEAZ%OS#NK SCREW 0 2
248 |UM21000026 | SAIBA PLATA 4 LB1200F 2
249 |JUM21000026 | SAIBA PLATA 4 LB1200F 2
250  |JM21000026 | SAIBA PLATA 4 LB1200F 2
251  |JM21000026 | SAIBA PLATA 4 LB1200F 1
252 |JM21000026 | SAIBA PLATA 4 LB1200F 1
253 |JM21000083 |BIG WASHER 8 LB1200F 1 *
253-1 |JM21000083 |BIG WASHER 8 LB1200F 0 1
254  |JM21000083 |BIG WASHER 8 LB1200F 1 *
254-1 |JM21000083 |BIG WASHER 8 LB1200F 0 1
255  |JM21000083 |BIG WASHER 8 LB1200F 1 *
255-1 |JM21000083 |BIG WASHER 8 LB1200F 0 1
256  |JM21000083 | BIG WASHER 8 LB1200F 4 *
256-1 |JM21000083 |BIG WASHER 8 LB1200F 0 4
257  |JM21000083 |BIG WASHER 8 LB1200F 1 *
257-1 |JM21000083 |BIG WASHER 8 LB1200F 0 1
258 | JM21000083 |BIG WASHER 8 LB1200F 1 *
258-1 |JM21000083 |BIG WASHER 8 LB1200F 0 1
259  |JM21000083 |BIG WASHER 8 LB1200F 2 *
259-1 |JM21000083 |BIG WASHER 8 LB1200F 0 2
260  |JM21000019 | SAIBA ELASTICA 5 LB1200F 2
261  |JM21000019 | SAIBA ELASTICA 5 LB1200F 2
262  |JM21000059 | SAIBA ELASTICA 8 LB1200F 4
263 |JM21000059 | SAIBA ELASTICA 8 LB1200F 2
264 | JM21000060 | SAIBA PLATA 8 LB1200F 4
265 | JM00000288 |[HEX BOLT M6X14 2
266  |JM21000032 |[HEX NUT M4 LB1200F 2
267  |JM21000032 [HEX NUT M4 LB1200F 3
268  |JM21000058 |HEX NUT M8 LB1200F 1
269  |JM21000058 [HEX NUT M8 LB1200F 1
270  |JM21000027 | SAIBA ELASTICA 4 LB1200F 2
271 |JM21000027 | SAIBA ELASTICA 4 LB1200F 2
272 |JM21000087 | SURUB 1 *
272-1 |JM21000087 | SURUB 0 1
273 |JM21000092 [COLUMN PIN B LB1200F 1
274  |JM21000093 [BEARING 6200 LB1200F 2
275  |JM21000094 | SLEEVE B LB1200F 2
Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

15/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
276 |JM21000095 |H.S.BOLT M5X20 LB1200F 2 X
276-1 |JM21000095 |H.S.BOLT M5X20 LB1200F 0 2
277 |JM00000282 |HEX LOCK NUT M6 1
279 [JM21000033 |LOCKING NUT M6 LB1200F 1 *
279-1 |JM21000033 |LOCKING NUT M6 LB1200F 0 1
281  |JM00000281 | FLAT HEAD SCREW M4X10 2
282  |JM21000044 | BEARING 6203 LB1200F 1
283  |JM21000044 | BEARING 6203 LB1200F 1
284  |JM21000044 | BEARING 6203 LB1200F 1
285  |JM21000045 | SIGURANTA 40 1 X
285-1 |JM21000045 | SIGURANTA 40 0 1
286  |JM21000045 | SIGURANTA 40 1 X
286-1 |JM21000045 | SIGURANTA 40 0 1
287  |JM21000045 | SIGURANTA 40 1 ¥
287-1 |JM21000045 | SIGURANTA 40 0 1
288  |[JM21000117 |HEX BOLT M5X12 LB1200F 2
289  |JM21000118 |HEX NUT M5 LB1200F 2 X
289-1 |JM21000118 |HEX NUT M5 LB1200F 0 2
290  |JM21000097 EE%FE%(E’FROTECT‘ON TUBE 1 *
290-1 |{JM21000097 | SORD FROTECTION TUBE 0 1
201 [JM21000097 | SORD FROTECTION TUBE 1 *
291-1 |JM21000097 E&RZ%OPFROTEC”ON TUBE 0 1
292 |JM00000331 | TAPPING SCREW PT3.9X9.5 1
293 |JM21000029 | MIORO SWITCH PRESS PAW 1 *
293-1 [JM21000029 'I‘_"E‘SESOEWITCH PRESS PAW 0 1
294 [JM21000030 | MICRO SWITCH BRACKET 1 *
294-1 {JM21000030 | MIORO SWITGH BRACKET 0 1
295  |JM21000036 | SPACER SLEEVE LB1200F 1 X
295-1 |JM21000036 | SPACER SLEEVE LB1200F 0 1
296  |JM21000043 | SIGURANTA 17 1 ¥
296-1 |JM21000043 | SIGURANTA 17 0 1
297  |JM21000047 |BANDA CAUCIUG 1
298  |JM21000055 | BAZA ARG 1
300 |JM21000086 |BOLT 1 X
300-1 |JM21000086 |BOLT 0 1
301 |JM21000088 |BOLT C LB1200F 1 X
301-1 |JM21000088 |BOLT C LB1200F 0 1
302 |JM21000091 |BRAT FIX A 1 X
302-1 |JM21000091 | BRAT FIX A 0 1
303  |JM21000096 | COVER LB1200F 1
304  |JM21000103 |BUCSA 1 X
304-1 |JM21000103 |BUCSA 0 1
Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

16/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
305  |JM21000102 |INTRERUPATOR 1 X
305-1 |JM21000102 [INTRERUPATOR 0 1
306  |JM21000104 | PERIE 1
307  |JM21000105 | SURUB PERIE 1 X
307-1 |JM21000105 | SURUB PERIE 0 1
308  |JM21000106 | LOCKNUT M8 LB1200F 1 *
308-1 |JM21000106 | LOCKNUT M8 LB1200F 0 1
309  |JM21000121 |BEARING 6001 LB1200F 1
310 |JM21000122 |HOLE COLLAR 28 LB1200F 1 X
310-1 |JM21000122 |HOLE COLLAR 28 LB1200F 0 1
311 |JM21000131 |H.S.BOLT M6X12 LB1200F 1 *
311-1 |JM21000131 |H.S.BOLT M6X12 LB1200F 0 1
314 [IM21000143 | SROSS HEAD SUNK SCREW 1 *
314-1 |JM21000143 ,\CAE%?_E';EZ%%FSUNK SCREW 0 1
315  |JM21000173 |WING NUT M8 LB1200F 1
316 |JM21000134 |HEX BOLT M6X12 LB1200F 2
317  |JM21000032 |HEX NUT M4 LB1200F 1
318 |JM21000106 | LOCKNUT M8 LB1200F i X
318-1 |JM21000106 |LOCKNUT M8 LB1200F 0 1
319 |JM21000210 | B ARE NEGK BOLT M6X16 8
320 [JM21000037 | 3HRUE HEXAGONAL MEX20 1 *
320-1 {JM21000037 | HF-E HEXAGONAL M6X20 0 1
321 [JUM21000037 | P5 o HEXAGONAL M6X20 4 *
321-1 {JM21000037 | 3HF-E HEXAGONAL M6X20 0 4
322 |JM00000342 u'éﬁfﬁOCKET HEAD BOLT 4
323 |JM21000035 | SAIBA PLATA 6 LB1200F 1
324  |JM21000240 nﬁ’)((gSOCKET HEAD BOLT 2
325 |JM21000026 | SAIBA PLATA 4 LB1200F 2
326  |JM21000027 | SAIBA ELASTICA 4 LB1200F 2
327  |JM21000241 | SPONGE TAPE 2
330 |Jm21000232 | UPPER WHEEL COVER LOCK 1
331 |JM21000233 | COMPRESSION SPRING 1
332 |JM21000235 | SPRING PIN 4X20 1
333 |JM21000035 | SAIBA PLATA 6 LB1200F 1
334  |JM21000236 | FLAT WASHER 6 (L) 1
335 |JM2100022 | UPPER WHEEL COVER LOCK 1
336 |JM21000233 | COMPRESSION SPRING 1
337  |JM21000235 | SPRING PIN 4X20 1
338 |JM21000035 | SAIBA PLATA 6 LB1200F 1
339 |JM21000236 | FLAT WASHER 6 (L) 1
Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

17122



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
340 |JM00000274 | pEEER WHEEL COVER 1

D10 1T a4 542 344,345
341  |JMO00000277 | SPONGE E 1
342 |JMO00000278 | SPONGE F 1
343 |JM27000113 |LOGO LABEL MLT100 1
344  |JMO00000276 | SPONGE A 1
345  |JMO00000275 | SPONGE B 1
346 [JM00000279 | LOW THHEEL COVER 1

D10 INC.18,19,207,219,242,248,266,

D20 270,277,281,293,294,295,320,

D30 347-354
347 |JUM21000018 | 25D HEXAGONAL MoXT2 2
348  |JM21000019 | SAIBA ELASTICA 5 LB1200F 2
349  |JM21000020 | SAIBA PLATA 5 LB1200F 2
350  |JM21080006 |OPERATION LABEL LB1200F 1
351  |JMO00000277 | SPONGE E 1
352  |JMO00000277 | SPONGE E 1
353  |JMO00000276 | SPONGE A 1
354  |JM00000280 | SPONGE C 1
357 |JM21000234 | HEX SOCKET HEAD BOLT 1
358  |JM21000033 |LOCKING NUT M6 LB1200F 1
359  |JM21000231 |DOOR LATCH KNOB 1
360  |JM21000033 |LOCKING NUT M6 LB1200F 1
361 |JM210802903 | PUS] COLLECTOR PORT A 1
364 |JM21000234 | HEX SOCKET HEAD BOLT 1
365  |JM21000033 |LOCKING NUT M6 LB1200F 1
366  |JM21000231 |DOOR LATCH KNOB 1
367  |JM21000033 |LOCKING NUT M6 LB1200F 1
368  |JM21080001 |OPERATION LABEL LB1200F 1
369  |JM21080002 | OPERATION LABEL LB1200F 1
370  |JM21080003 |OPERATION LABEL LB1200F 1
371 |JM21080007 |OPERATION LABEL LB1200F 1
372 |JM21080032 |ETICHETA LB1200F 1
373 |JM21800066 | SOUND 97DB LABEL 1
374 |JM21080048 | MONING TOOL OPERATION 1
375  |JM21080005 | OPERATION LABEL LB1200F 1
376  |JM21080004 | OPERATION LABEL LB1200F 1
377  |JM00000329 | CONE PIN 8X26 1
378 |[JM00000330 |HEX BOLT M8X35 1
379  |JM21000083 |BIG WASHER 8 LB1200F 1
380  |JM21000106 | LOCKNUT M8 LB1200F 1
381  |JM00000346 | TABLE BEVEL SCALE LABEL 1

Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html

18/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
382 JM21000020 | SAIBA PLATA 5 LB1200F 2
383 JM21000209 |LEG B LB1200F 1
384 JM21000209 | LEG B LB1200F 1
385 JM27000113 | LOGO LABEL MLT100 1
386 JM21000220 | BEAM B LB1200F 1
387 JM21000035 | SAIBA PLATA 6 LB1200F 8
388 JM21000034 | SAIBA ELASTICA 6 LB1200F 8
389 JM21000063 |HEX NUT M6 LB1200F 8
390 [JM21000210 | 3JARE NECK BOLT MGX16 8
391 JM21000035 | SAIBA PLATA 6 LB1200F 8
392 JM21000034 | SAIBA ELASTICA 6 LB1200F 8
393 JM21000063 |HEX NUT M6 LB1200F 8
394 |JM21000210 | S ARE NECK BOLT MGXT6 8
395 JM21000035 | SAIBA PLATA 6 LB1200F 8
396 JM21000034 | SAIBA ELASTICA 6 LB1200F 8
397 JM21000063 |HEX NUT M6 LB1200F 8
398 JM27000003 | FLAT WASHER 10 MLT100 2
399 |JM00000284 | pEEER DAND SAW WHEEL 1

D10 INC. 22-25,282,285
400 |UM00000283 | LONER BVAND SAW WHEEL 1

D10 INC. 27,283,284,286,287,297
401 |JM00000340 | RERER BLADE GUIDE 1

D20 324-326,402-408
402 JM21000095 |H.S.BOLT M5X20 LB1200F 1
403 JM21000094 | SLEEVE B LB1200F 1
404 JM21000093 | BEARING 6200 LB1200F 1
405 JM21000020 | SAIBA PLATA 5 LB1200F 1
406 JM21000092 | COLUMN PIN B LB1200F 1
407 JM21000087 | SURUB 1
408 JM21000087 | SURUB 1
409 JM21000067 | THIN NUT M10 LB1200F 1
410 JM21000067 | THIN NUT M10 LB1200F 1
411 JM00000285 | UPPER AXLE ASSEMBLY 1

D10 INC. 45-48
412 JM00000337 | LOW BLADE GUIDE ASSEMBLY 1

D10 INC.134,140-142,214,217,224,

D20 227,236,238,272-276,300-302,

D30 413-419
413 JM21000087 | SURUB 1
414 JM21000087 | SURUB 1
415 JM21000092 | COLUMN PIN B LB1200F 2

Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 19/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
416 |JM21000095 [H.S.BOLT M5X20 LB1200F 1
417 |JM21000094 | SLEEVE B LB1200F 1
418 |JM21000093 [BEARING 6200 LB1200F 1
419 [UM21000020 [SAIBA PLATA 5 LB1200F 1
420  [JM21000043 [SIGURANTA 17 1
421 |UM21000037 | 3T HEXAGONAL M6X20 2
422 [UM21000063 [HEX NUT M6 LB1200F 2
423 |IM00000286 | T 1 ESIONER WHEEL 1
D10 INC. 99-103,309,310
424 |JM21000229 [LED LAMP ASSEMBLY,HV 1
D10 INC. 146,156,425
425  [JM00000333 [LED LAMP 1
435  |JM21000228 [ TERMINAL BOX 1
436 |JM21000248 [CAPACITOR 22 MICRO F 1
437 |JUM21080260 |MITER GUAGE ASSY LB1200F 1
D10 INC. 438-462
438 [JM00000296 |GRIP BOLT M6X22 1
439 |JM21000083 |BIG WASHER 8 LB1200F 1
440 |UM00000367 | MO ER GUAGE PLATE 1
441 |JM00000295 [KNOB NUT M6 1
442 [UM21000032 [HEX NUT M4 LB1200F 1
443 [UM00000302 [PAN HEAD SCREW M4X20 1
444 |JM21000032 [HEX NUT M4 LB1200F 1
445  [UM00000302 [PAN HEAD SCREW M4X20 1
446 |JM21000032 [HEX NUT M4 LB1200F 1
447 [UM00000302 |[PAN HEAD SCREW M4X20 1
448 [JM23100141 [LOCK NUT M5 LS1018L 1
449 [UM21000020 [SAIBA PLATA 5 LB1200F 1
450 | UM21000018 | SEIE HEXAGONAL M5X12 1
451  [JM00000298 [FENCE COVER 1
452 |JM00000300 |SLIDE PLATE A 1
453 [JM00000299 | SQUARE NECK BOLT M6X30 1
454 [UM00000343 [MITER GUAGE FENCE 1
455  [JM00000298 [FENCE COVER 1
456 |JM00000293 [POINTER A 1
457 |JUM00000292 | HEX SOCKET SET SOREW 1
458 |JUM00000294 |POINTER BRACKET PLATE 1
459  |JM00000291 |POINTER BRACKET 1
460 |JM00000292 | HEX SOCKET SET SCREW 1
461  |JM00000290 | GUIDE BAR 1
462 |JM00000289 [FLAT HEAD SCREW M4X12 1
463  |JM21080230 [RIP FENCE ASSY LB1200F 1
Please order the parts with part number. 12723?@;;
https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 20/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
D10 INC. 464-477,487-493

464 JM00000369 | FENCE BRACKET COMPLETE 1
D10 INC. 478-486

465 JM00000328 | KNOB NUT M6 2

466 JM00000327 | FLAT WASHER 6 (L) 2

467 JM00000311 | SQUARE NECK BOLT M6X56 2

468 |UM00000310 | HEX SOCKET HEAD BOLT 2

469 JM21000034 | SAIBA ELASTICA 6 LB1200F 2

470 JM21000035 | SAIBA PLATA 6 LB1200F 2

471 JM00000326 [ FENCE ADJUST BLOCK 1

472 JM00000309 |RIP FENCE INSERT B 1

473 JM00000308 |RIP FENCE 1

474 JM00000304 | RIP FENCE INSERT A 1

475 JM00000325 | PAN HEAD SCREW M4X8 1

476 JM21000026 | SAIBA PLATA 4 LB1200F 1

477 JM00000324 | FENCE POINTER 1

478 JM00000312 | FENCE BRACKET A 1

479 JM00000323 [HEX BOLT M6X34 1

480 JM21000035 | SAIBA PLATA 6 LB1200F 1

481 JM00000314 [ KNURLED PIN 5X30 1

482 JM21010004 |RIP FENCE FIXED PLATE 1

483 JM00000318 | COMPRESSION SPRING 1

484 JM00000317 [ SPRING PIN 4X28 1

485 JM00000321 | ECCENTRIC WHEEL 1

486 JM00000322 | KNURLED PIN 8X30 1

487 JM00000316 | FRICTION PLATE 1

488 JM00000281 | FLAT HEAD SCREW M4X10 1

489 JM00000320 | GRIP BOLT M8X10 1

490 JM00000319 | GRIP BOLT CAP 1

491 JM00000305 | GUIDE PLATE A 1

492 JM00000306 | GUIDE PLATE B 1

493 JM00000307 | KNOB BOLT M6X30 1

494 JM21000063 [HEX NUT M6 LB1200F 1

495 JM00000327 | FLAT WASHER 6 (L) 1

496 |JM21000108 |FEXSODKE] BUTTON BOLT 2

497 JM21000035 | SAIBA PLATA 6 LB1200F 1

498 JM21000179 | SCALE LABEL LB1200F 1
D10 INC. 163

A03 JM21080290 [PUSH STICK LB1200F 1

AO4 JM21080291 | CHEIE UNIVERSALA 4 LB1200F 1 *

A04-1 |JM21080291 | CHEIE UNIVERSALA 4 LB1200F 0] 1

A0S JM21080292 | CHEIE UNIVERSALA 5 LB1200F 1 *

A05-1 [JUM21080292 | CHEIE UNIVERSALA 5 LB1200F 0] 1

A07  |JM21080294 | PANDA FIERASTRAU 6 1 *
Please order the parts with part number. 12723?@;;

https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 21/22



15.04.2022, 10:25

Model No.LB1200F 305MM BAND SAW

MAKITA SERVICE INFORMATION

cod cod piesa descriere interschimbare | cantitate | New/Old opti|1.|nea opti;nea nota
A07-1 |JM21080294 | BANDA FIERASTRAU 6 0 1
A08  |JM21080295 | BANDA FIERASTRAU T3 1 X
A08-1 |JM21080295 | BANDA FIERASTRAU 13 0 1
A09  |JM21080296 | PANDA FIERASTRAU 16 1 X
A09-1 |UM21080296 | BANDA FIERASTRAU 16 0 1
A0 |JM21080297 | BANDA FIERASTRAU 16 1 ¥
A10-1 |IM21080297 | BANDA FIERASTRAUT6 o i
A1 |JM00000339 |HEX KEY WRENGH 6 1
Please order the parts with part number. 1%?23?5;;
https://msi.makita.co.jp/MsiWW/MsiWW/swf/print.html 22/22



